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TEST REPORT

NUMBER: BKKH09017740
APPLI CANT: PLAN CREATIONS CO., LTD. DATE: FEB 03, 2009
8 MO 8, TRANG PALI AN RD.,
YANTAKAO, TRANG 92140, THAI LAND
ATTN: K. NARONG K. WANI DA

SAVPLE DESCRI PTI O\

ONE (1) SET OF SUBM TTED SAMPLE SAI D TO BE MODERN TABLE

| TEM NAME : MODERN TABLE

| TEM NO. 3423

COUNTRY OF CRIG N : THAI LAND

GO0DS EXPORTED TO : UusS A

DATE SAMPLE RECEI VED : JANUARY 28, 2009
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TEST CONDUCTED:

AS REQUESTED BY THE APPLI CANT, FOR DETAI LS PLEASE REFER TO ATTACHED PAGE(S)
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AUTHCRI ZED BY
FOR | NTERTEK TESTI NG SERVI CES ( THAI LAND)

R TH.

PHANI T HI TAPONG
Dl VI SI ON MANAGER
TOYS & HARDLI NES DI VI SI ON
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NUMBER: BKKH09017740

STANDARD - U.S. ASTM F963- 07%

PHYSI CAL AND MECHANI CAL TESTS
EXCLUDI NG LABELLI NG REQUI REMENT
OF SECTION 5, 6 AND 7

FLAMVABI LI TY TEST
TOXI C ELEMENT TEST

STANDARD
U S. CODE OF FEDERAL REGULATIONS TI TLE 16
CFR PART 1501 REQUI REMENTS FOR SMALL PARTS

U. S. CONSUMER PRODUCT SAFETY | MPROVEMENT
ACT 2008 (H R 4040) TITLE I, SECTION 101
FOR TOTAL LEAD CONTENT I N SURFACE COATI NG

U. S. CONSUMER PRODUCT SAFETY | MPROVEMENT

ACT 2008 (H R 4040) TITLE I, SECTION 101

FOR TOTAL LEAD CONTENT I N NON- SURFACE COATI NG
MATERI ALS ( SUBSTRATE)

RESULT
PASS

PASS

NOT
APPLI CABLE

PASS

NOT
APPL| CABLE

PASS

1) THE PHYSI CAL AND MECHANI CAL TESTS AND FLAMMABI LI TY TEST OF ASTM F963- 07! WERE

NOT CONDUCTED ON THE SUBM TTED SAMPLES.

ALL THE TEST RESULTS MENTI ONED I N

THI S REPORT ARE REFERRED TO PREVI QUS REPCRT NO. TH- 117885 DATED DEC 11, 2007
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TEST REPORT
NUMBER: BKKH09017740
TEST CONDUCTED :

1 MECHAN CAL AND PHYSI CAL TESTS
AS PER ASTM STANDARD CONSUMER SAFETY SPECI FI CATI ON ON TOY SAFETY F963-07°%.

APPLI CANT' S SPECI FI ED AGE CROUP FOR TESTI NG FOR AGES 3 YEARS UP

THE SUBM TTED SAMPLES WERE UNDERGONE THE USE AND ABUSE TESTS | N ACCORDANCE W TH THE
FEDERAL HAZARDOUS SUBSTANCES ACT (FHSA), TITLE 16, CODE OF FEDERAL REGULATI ONS: -

TEST FHSA PARAMVETER
| MPACT TEST SECTI ON 1500. 53( b) 4 X 3.0 ft

TORQUE TEST SECTI ON 1500. 53( ) 4 in-1bf

TENSI ON TEST SECTI ON 1500. 53(f) 15 | bf

SECTI ON TESTI NG | TEMS ASSESSMENT
4.5 SOUND PRODUCI NG TOYS NA
4.6 SMALL OBJECTS NA
4.7 ACCESSI BLE EDGES P
4.8 PRQJECTI ONS NA
4.9 ACCESSI BLE POl NTS P
4.10 W RES OR RODS NA
4.11 NAI LS AND FASTENERS P
4.12 PACKAG NG FI LM NA
4.13 FOLDI NG MECHANI SM5 AND HI NGES NA
4.14 CORDS AND ELASTI CS I N TOYS NA
4.15 STABI LI TY AND OVER- LOAD REQUI REMENTS NA
4.16 CONFI NED SPACES NA
4.17 WHEELS, TI RES AND AXLES NA
4.18 HOLES, CLEARANCE, AND ACCESSI Bl LI TY OF MECHANI SMS NA
4.19 SI MULATED PROTECTI VE DEVI CES NA
4.20 PAC! FI ERS NA
4.21 PROJECTI LE TOYS NA
4.22 TEETHERS AND TEETHI NG TOYS NA
4.23 RATTLES NA
4.24 SQUEEZE TOYS NA
4.25 BATTERY- OPERATED TOYS NA
4.26 TOYS | NTENDED TO BE ATTACHED TO A CRIB OR PLAYPEN NA
4.27 TOY CHESTS NA
4.28 STUFFED AND BEANBAG- TYPE TOYS NA
4.29 STROLLER AND CARRI AGE TOYS NA
4.30 ART MATERI ALS NA
4.31 TOY GUN MARKI NG NA
4.32 BALLCONS NA
4.33 CERTAI N TOYS W TH SPHERI CAL ENDS NA
4.34 MARBLES NA
4.35 BALLS NA
4.36 POVPOVS NA
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TEST REPORT

NUMBER: BKKH09017740
TEST CONDUCTED :

SECTI ON TESTI NG | TEMS ASSESSMENT
4.37 HEM SPHERI C- SHAPED OBJECTS NA
4.38 YO YO ELASTI C TETHER TOYS NA
4.39 MAGNETS NA
5 SAFETY LABELLI NG REQUI REVMENTS NOT SPECI FI ED
6 | NSTRUCTI ONAL LI TERATURE P
7 PRODUCER S MARKI NGS
- NAME OF PRODUCER YES
(TOY)
- ADDRESS (TOY) NO

REMARK : THE SUBM TTED SAMPLES WERE UNDERGONE THE TESTS | N ACCORDANCE W TH
SECTI ON 8.5 THROUGH SECTI ON 8. 18 AND 8. 20 THROUGH 8. 23 ON NORVAL USE,
ABUSE AND SPECI FI C TESTS FOR DI FFERENT TYPES OF TOYS WHI CHEVER | S
APPLI CABLE.

P = PASS NA = NOT APPLI CABLE
REMARK : THE PRODUCER S NAMVE WAS FOUND ON THE TOY. HOWNEVER AS SPECI FI ED I N SECTI ON
7.1 OF U.S. ASTM F963-07<!, THE FI NAL PRODUCT OR | TS PACKAG NG MUST ALSO
BE MARKED W TH THE ADDRESS.
DATE TEST STARTED: JANUARY 28, 2009
2 FLAWABI LI TY TEST

AS PER SECTION 4.2 OF THE ASTM STANDARD CONSUMER SAFETY SPECI FI CATI ON ON TOY SAFETY
F963- 07

SAVPLE BURN LENGTH LIMT
(1 NCH) (1 NCH SEC)
MODERN TABLE DNI 0.10
REMARK: DNl = DID NOT IGNITE
DATE TEST STARTED : JANUARY 28, 2008
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TOXI C ELEMENTS ANALYSI S

NUMBER: BKKH09017740

AS PER SECTICON 4.3.5 OF THE ASTM STANDARD CONSUMER SAFETY SPECI FI CATI ON ON TOY
SAFETY F963-07°! FOR TOTAL TOXI C ELEMENTS, AC D DI GESTI ON METHOD WAS USED AND ALL
TOXI C ELEMENTS CONTENT WERE DETERM NED BY | NDUCTI VELY COUPLE PLASMVA OPTI CAL

EM SSI ON SPECTROMVETRY.

TOTAL
SQAL.
SAL.
SAL.
SAL.
SAL.
SQL.
SAL.
SAL.

REMARK :  SOL.

LEAD ( Pb)
BARI UM ( Ba)
LEAD ( Pb)
CADM UM ( Cd)
ANTI MONY ( Sb)
SELENI UM ( Se)
CHROM UM (Cr)
MERCURY ( Hg)
ARSENI C ( As)

<
ppm

RESULT I N ppm

(1)
<10
<5
<5
<5
<5
<5
<5
<5
<3

SOLUBLE
LESS THAN

(2)
<10
<5
<5
<5
<5
<5
<5
<5
<3

LIMT
ppm

600
1000
90
75
60
500
60
60
25

PARTS PER M LLI ON BASED ON WEI GHT OF PAI NT COATI NG

TESTED COVPONENTS :
LACQUER W TH GREEN COATI NG ON WDOD
BROAN PRI NT ON WOOD ( LOGO)

(1) =
(2) =

DATE TEST STARTED : JANUARY 28, 2009

SMAL L

PARTS TEST

AS PER U. S. CODE OF FEDERAL REGULATIONS TI TLE 16 PART 1501, THE HAZARDS OF SMVALL
PARTS ARE ASSESSED BOTH BEFCRE AND AFTER CONDI TI ONI NG AS SET FORTH I N PART 1500. 50.

APPLI CANTS SPECI FI ED AGE GROUP FOR TESTI NG :

AS RECEI VED
| MPACT (1500. 52(b))
TORQUE (1500. 52(€))
TENSI ON (1500. 52(f))
COVPRESSI ON (1500. 52(g))

REMVARK  : P =

DATE TEST STARTED:
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FOR AGES 3 YEARS UP

ASSESSMENT

PASS NA = NOT APPLI CABLE

JANUARY 28, 2009
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TEST REPORT

NUMBER: BKKH09017740
TEST CONDUCTED :

5 TOTAL LEAD (Pb) CONTENT | N SURFACE COATI NG
AS PER U. S. CONSUMER PRODUCT SAFETY | MPROVEMENT ACT CF 2008 (H R 4040),
TITLE I, SECTION 101 FOR CHI LDREN S PRODUCTS CONTAI NI NG LEAD, ACI D DI GESTI ON
METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERM NED BY | NDUCTI VELY COUPLE
PLASVA OPTI CAL EM SSI ON SPECTROVETRY.

TESTED COVPONENT RESULT (ppm
(1) <10
(2) <10
REMARK: ppm = PARTS PER M LLI ON = ny/ kg

< LESS THAN

NOTE : ACCORDI NG TO CPSI A OF 2008 (H. R 4040), THE CONCENTRATI ON OF LEAD I N
PAI NT SHALL NOT EXCEED THE FOLLOW NG :
- 600 ppm BY VEI GHT SHALL BE APPLI ED ON OR BEFORE 14 AUG 2009.

- 90 ppm BY WEI GHT EFFECTI VE 1 YEAR AFTER THE DATE OF ENACTMENT OF
THI'S ACT (14 AUG 2009)

TESTED COVPONENTS :

(1) = LACQUER W TH GREEN COATI NG ON WOOD
(2) = BROWN PRINT ON WOOD (LOGO)
DATE TEST STARTED : JANUARY 28, 2009
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NUMBER: BKKH09017740

TOTAL LEAD (Pb) CONTENT | N NON- SURFACE COATI NG MATERI ALS ( SUBSTRATE)

AS PER U S. CONSUMER PRODUCT SAFETY | MPROVEMENT ACT 2008 (H. R 4040), TITLE I,

SECTI ON 101 FCR CH LDREN S PRODUCTS CONTAI NI NG LEAD, ACI D DI GESTI ON METHOD WAS
USED AND TOTAL LEAD CONTENT WAS DETERM NED BY | NDUCTI VELY COUPLE PLASMA OPTI CAL
EM SSI ON SPECTROVETRY.

REMARK  :

NOTE

TESTED COVPONENT RESULT (ppm

(1)
(2)
(3)
(4)
(5)
(6)
(7)

ppm =

<10
<10
<10
<10
<10
<10
<10

PARTS PER M LLI ON = ng/ kg

< = LESS THAN

ACCORDI NG TO CPSI A OF 2008 (H R 4040),

SUBSTRATE MATERI AL SHALL NOT EXCEED THE FOLLOW NG :
- 600 ppm BY WEI GHT EFFECTI VE 180 DAYS AFTER THE DATE
THI'S ACT (10 FEB, 2009)

- 300 ppm BY VEI GHT

THI'S ACT (14 AUG 2009)

- 100 ppm BY VEI GHT

THI'S ACT (14 AUG 2011)

TESTED COVPONENTS :

(1)
(2)
(3)
(4)
(5)
(6)
(7)

SQLI D WoOD
PLYWOOD

CREAM FABRI C W TH CREAM WHI TE THREAD

METAL W RE
METAL PART

(1 NSERT NUT)

METAL PART W TH OXI DATI ON

METAL PART

( SCREW

DATE TEST STARTED : JANUARY 28, 2009
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THE CONCENTRATI ON OF LEAD I N

OF ENACTMENT OF

EFFECTI VE 1 YEAR AFTER THE DATE OF ENACTMENT OF

EFFECTI VE 3 YEARS AFTER THE DATE OF ENACTMENT OF

E ND ****************************/SUT/ SUT
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